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MODEL NO. 6701B

ITEM PART NO. DESCRIPTION QTY NOTE
001 323075-5 Vezetopersely-csavarzat 6701B   1
002 323074-7 Csavarvezeték 8,0 6701B   1
003 231017-4 Nyomórugó 15 6701B   1
004 232050-9 Laprugó 232050-9   1
005 323073-9 CLUTCH COVER   1
006 216001-0 Acélgolyó 3,5 216001-0*   1
007 951060-4 Hasított Csapszeg 3-14   1
008 133454-7 Tengely 6701B   1

INC. 4,6
009 313003-8 Szabályozó anya 6701B   1
010 313004-6 THRUST COLLAR   1
011 231018-2 COMPRESSION SPRING 17   1
012 231271-0 Nyomórugó 4 5014NB/6701B   1
013 256010-7 PIN 5   1
014 223001-3 Kupplung 6701B   1
015 223002-1 Kapcsolótengely 6701B   1
016 256009-2 Hasított Csapszeg 4,5 (9030/67   1
017 212110-3 Tugörgos nyomócsapágy 1224 212   1
018 410282-0 BAFFLE PLATE   1
019 643551-6 Szénkefetartó 5-8 CB-55-höz   2
020 181026-2 Szénkefe CB-55 (CB-15)   1
021 811802-7 NAME PLATE 6701B   1
022 953106-2 Csapszegecs 0-5 953106-2   2
023 157279-5 MOTOR HOUSING   1
024 156077-4 GEAR HOUSING COVER   1

INC. 33
025 226029-0 GEAR COMPLETE 9-39   1
026 211016-2 Golyóscsapágy 626LLB 211016-2   1
027 263002-9 Gumi csapszeg 4 263002-9   1
028 221023-7 SPUR GEAR 54   1
029 961052-5 Seeger-gyuru S-12 961052-5   2
030 156060-1 GEAR HOUSING   1

INC. 27
031 911146-6 Trapézfeju csavar M4x25 911146   2
032 911176-7 #Trapézfeju csavar M4x50 91117   2
033 263002-9 Gumi csapszeg 4 263002-9   1
034 211031-6 #Golyóscsapágy 608LLB   1
035 241803-5 Ventilátorkerék 58 6800DBV   1
036 515065-4 Forgórész 220V 6701B   1 220V

INC. 34,35
037 261008-1 Rostszálas Alátét 6 6701B   1
038 911165-2 PAN HEAD SCREW M4X35   2
039 625035-6 FIELD 220V   1 220V
040 911124-6 Trapézfeju csavar M4x14 6822   2
041 411196-6 HANDLE COVER   1
042 911148-2 Trapézfeju csavar M4x25 911148   1
043 651561-9 Kapcsoló HSL205N-8 4315(G)6701   1
044 911128-8 Trapézfeju csavar M4x16 911128   2
045 687002-9 Kábel-feszültségmentesíto   1
046 682504-0 Kábelvédo 10-85   1
047 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
048 911158-9 Trapézfeju csavar M4x30 911158   1
049 645105-5 Zajszuro kondenzátor 645105-5*   1
050 651235-2 #Kapcsoló C2M-A1T 1911B, JN/JS   1
400 784203-1 PHILLIPS BIT 2-65   1
401 784005-5 SLOTTED BIT 6.35-45   1
402 782005-9 OFFSET WRENCH 17   1
403 783205-4 HEX. WRENCH 6.35   1
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